

A1 5450 01001

DATE SHIPPED

8/19/25

56372

TRACER # 0739609US

SKID #

[illegible]

TEST LOCATION	T 37700.	86100.	66. #	75. HRBW	(63. HR30TW)	TC	TC	TC
	TC	TC	TC	TC	TC			

* Y.S. BY 0.2% OFFSET METHOD

08/19/25 11:25:05

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in AT Specialty Rolled Products' Order Acknowledgement.

A. DeFuria

Newport, Delaware

W. J. DeTaron

NOTICE OF SHIPMENT/
PACKING LIST



Specialty Rolled Products

CERTIFICATE OF TEST

AL 6168-9-1221

CUST ORD NO & DATE		CUST CODE		FINISHING LOCATION		SHIPPER NO		PRODUCT CODE		MILL ORDER NUMBER		DATE SHIPPED	
0238680-CIN		107/14/25 773553		VANDERGRIFF, PA		545115		13020103060000		30-075-122		08/19/25	
FORMS DISTRIBUTION		MG BILB		DO		19679-0		MILL		SHIPPING LOCATION		INVOICE	
SOLD TO		L823369		RATE		70		1141		VANDERGRIFF		PA 656372	
SOLD TO		PRIME SEC.		DSO		DSO		SHIP TO		ROLLED ALLOYS INC			
PO BOX 310		10						4085 THUNDERBIRD LANE		FAIRFIELD		OH 45014	
TEMPERANCE													

GRADE "ATI 321" STAINLESS STEEL SHEET C R COILS ANNEALED 2D FIN 3 EDGE CARRIER - COORDINATORS, INC.

ITEM TEST NO 001 8911610 CARBIDES NONE

TEST LOCATION TC # ELONG AT FRACTURE

NR = DATA NOT REQUIRED
METALLOGRAPHIC MAGNIFICATION: 100X ETCHANT USED: OXALIC ACID

GRADE VERIFICATION WAS CARRIED OUT SPECTROSCOPICALLY

ATI SPECIALTY ROLLED PRODUCTS DOES NOT USE MERCURY IN THE TESTING OR PRODUCTION OF ITS PRODUCTS.

MATERIAL WAS MELTED, POURED, AND MANUFACTURED IN THE USA.

THE FOLLOWING TEST METHODS ARE USED BY THE LISTED LAB: ASTM E8 FOR ALL SPECIMENS FOR YIELD, TENSILE, AND ELONGATION EXCEPT ISO 6892-1 FOR 80MM SPECIMENS; ASTM E290 FOR BEND (FOR NEW BEDFORD LABORATORY - TYPE 2 FREE BEND IS USED), ASTM E112 FOR GRAIN SIZE; ASTM E10, E18, E92, & E384 FOR HARDNESS; ASME B46.1 SECTION 3 FOR SURFACE ROUGHNESS; AMS 2750 FOR LABORATORY HEAT TREATMENT; ASTM E139 FOR STRESS RUPTURE; ASTM E29 FOR ROUNDING; ASTM E3 AND E407 FOR METALLOGRAPHIC PREPARATION AND ETCHING.

PAGE 02 - CONTINUED ON PAGE 03

08/19/25 11:25:05

CONSIGNEE Please Note: The consignee has limited time to return to first class condition, being properly packed, in which our responsibility for loss or damage in shipment ceases. For your protection please examine shipment as it arrives. If any shortage or damage is discovered, have a full description made by transportation agent on waybill before signing.

WARNING Safety Data Sheets for this product are available on our website. The material and test results conform to the sales contract and specifications as set forth in ATI Specialty Rolled Products Order Acknowledgement.

The above is a true copy of data on file. The material and test results conform to the sales contract and specifications as set forth in ATI Specialty Rolled Products Order Acknowledgement.

Nicole DeFranco
Sr. Manager Quality Corporate Quality Assurance

AI 6168-9 1221

DATE SHIPPED _____

8/19/25

56372

45014

08/19/25 11:25:05

Sr. Manager Quality, Corporate Quality Assurance

NOTICE OF SHIPMENT/
PACKING LIST



CERTIFICATE OF TEST

AL 6166-9 1221

CUST ORD NO & DATE		CUST CODE		FINISHING LOCATION		SHIPPER NO		PRODUCT CODE		MILL ORDER NUMBER		DATE SHIPPED	
0238680-CIN		773553		VANDERGRIFF, PA		1545115		13020103060000		130-075-122		08/19/25	
FORMS DISTRIBUTION		107/14/25		MG BILL		DO		MATERIAL		SHIPPING LOCATION		INVOICE	
SOLD TO		L823369		PRIME SEC.		19679-0		1141 VANDERGRIFF		PA		656372	
SOLD TO				DSO		DSO		SHIP TO					
ROLLED ALLOYS INC								ROLLED ALLOYS INC					
PO BOX 310								4085 THUNDERBIRD LANE					
TEMPERANCE								FAIRFIELD		OH		45014	
MI 48182													

GRADE

"ATI 321" STAINLESS STEEL SHEET C R COILS ANNEALED 2D FIN 3 EDGE

CARRIER - COORDINATORS, INC.

EN 10204:2005 - ATI SPECIALTY ROLLED PRODUCTS IS APPROVED AS A MANUFACTURER ACCORDING TO PRESSURE EQUIPMENT DIRECTIVE PED 2014/68/EU AND PRESSURE EQUIPMENT SAFETY REGULATION 2015/1105(UK).

THIS CERTIFIED MATERIAL TEST REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL. FEDERAL LAW PROHIBITS THE RECORDING OF FALSE, FICTITIOUS, OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT AND MAY BE PUNISHABLE AS A FELONY UNDER FEDERAL STATUTE. ATI SRP HOLDS SEVERAL QUALITY CERTIFICATIONS THAT INCLUDE ISO-9001, AS9100, NADCAP, AND ISO/IEC 17025. MATERIAL WAS MANUFACTURED IN ACCORDANCE WITH THE ATI SRP QUALITY MANUAL REVISION 35 DATED 01/02/2025. FOR THE TESTING SPECIFICATION USED IN THE ANALYSIS OF THIS MATERIAL, PLEASE SEE THE SCOPE OF APPROVAL FOR NADCAP AND ISO/IEC 17025 FOR THE LABORATORIES. THE SCOPE OF THE APPROVALS CAN BE FOUND AT WWW.ATIMATERIALS.COM

ATI SPECIALTY ROLLED PRODUCTS WORKS TO THE ROLLS ROYCE SABRE QUALITY MANAGEMENT SYSTEM REQUIREMENTS.

QUALITY SYSTEM CERTIFIED ACCORDING TO PRESSURE EQUIPMENT DIRECTIVE 2014/68/EU, ANNEX I, 4.3 BY TUV SUD, INDUSTRIE SERVICE GMBH, (NOTIFIED BODY 0036) AND PRESSURE EQUIPMENT SAFETY REGULATION 2016/1105(UK), SCHEDULE 2, PART 4, PARA.38 (8) & EN 764-5, PARA.4.2, TUV SUD BABT UNLIMITED.

MATERIAL TESTED AT ATI SPECIALTY ROLLED PRODUCTS GEAE S400 APPROVED FACILITIES (T1225): NATRONA HEIGHTS, PA ; BRACKENRIDGE, PA.

EN 10204:2005 3.1 CERTIFICATE.

TESTING WAS PERFORMED AT THE FOLLOWING LOCATIONS:

BN = ATI SRP BRACKENRIDGE; 100 RIVER ROAD; BRACKENRIDGE, PA 15014
TC = ATI SRP NATRONA HEIGHTS; 1300 PACIFIC AVENUE; NATRONA HEIGHTS, PA 15065

PAGE 04 - CONTINUED ON PAGE 05

08/19/25 11:25:05

CONSIGNEE: Please Note-This consignment was turned over to carrier in first class condition, being correctly loaded, at which time our responsibility for loss or damage in shipment ceased for you.

WARNING: Safety Data Sheets for this product are available on our website, www.atimaterials.com. A thorough review of the Safety Data Sheet for the grade of material purchased shall be performed prior to working with this product and all safety & health considerations outlined must be implemented.

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in ATI Specialty Rolled Products' Order Acknowledgement.

Margaret Delaney, Sr. Manager Quality, Corporate Quality Assurance

Margaret Delaney

Specialty Rolled Products

AL 6160 04334

656372

45014

FOR ACCESS TO ONLINE CERTIFICATES OF TEST
REGISTER AT MYATI.ATMETALS.COM

PMI VERIFIED BY:

RA TRACER # 0739609 USE

08/19/25 11:25:05

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in ATI Specialty Rolled Products Order Acknowledgement.

W. DeFuria

Nickerson Distributors

Nowen Diefenhaus • Sr. Manager Quality, Corporate Quality Assurance